

# ADULT ANTIBIOTIC PRESCRIBING GUIDELINES

Antibiotics are not indicated for treating viral infections, such as SARS-CoV-2 or influenza. Please consult CDC.gov for current viral infection treatment guidelines.

## Adult Outpatient Treatment Recommendations 2024: Summary of Guidelines<sup>1</sup>

### Acute rhinosinusitis<sup>2-4</sup>

90-98% of cases are viral.

Antibiotics may NOT help even if cause is bacterial.

Diagnosis	Management
Symptoms of acute <b>bacterial</b> rhinosinusitis are: <ul style="list-style-type: none"><li>• Severe (&gt;3-4 days), fever <math>\geq 39^{\circ}\text{C}</math> (<math>102.2^{\circ}\text{F}</math>) and purulent nasal discharge or facial pain;</li><li>• Persistent without improvement, such as nasal discharge or daytime cough for at least 10 days beyond the onset of viral upper respiratory symptoms; or</li><li>• new onset or increase in fever, daytime cough, headache, or nasal discharge within 10 days after initial improvement of a viral URI (double worsening)</li></ul> Sinus radiographs are NOT routinely recommended.	If bacterial, watchful waiting encouraged for uncomplicated infections with reliable follow-up. Evidence-based supportive care: <ul style="list-style-type: none"><li>• Saline nasal irrigation</li><li>• Intranasal glucocorticoids</li><li>• Oral decongestants when there is Eustachian tube dysfunction</li><li>• OTC analgesics and antipyretics</li></ul> Macrolides (such as azithromycin) are NOT recommended due to high levels of <i>S. pneumoniae</i> antibiotic resistance (~40%). If antibiotics required: If mild/moderate and no risk factors for resistance: <ul style="list-style-type: none"><li>• amoxicillin/clavulanate 500/125 mg PO 3x/day or 875/125 mg PO 2x/day x 5-10 days (amoxicillin may be used as an alternative)</li></ul> If severe disease or risk factors for resistance (>65 yo, antibiotics within 30 days, recent hosp, $\geq 10\%$ penicillin non-susceptible <i>S. pneumoniae</i> , immunocompromised): <ul style="list-style-type: none"><li>• amoxicillin/clavulanate 2 g/125 mg PO 2x/day x 7-10 days</li></ul> Penicillin-allergic patients: <ul style="list-style-type: none"><li>• doxycycline 100 mg PO 2x/day or 200 mg PO 1x/day x 5-10 days</li></ul> See references for additional treatment options, including re-treatment after initial treatment failure, and other important information.

### Acute uncomplicated bronchitis<sup>5-7</sup>

Viruses cause >90% of acute bronchitis.

Cough typically lasts 5 days to 3 weeks, up to 6 weeks.

Diagnosis	Management
Focus on ruling out pneumonia, which is rare among otherwise healthy adults without abnormal vital signs (heart rate >100 beats/min, respiratory rate >24 breaths/min, or oral temperature $>38^{\circ}\text{C}$ ( $100.4^{\circ}\text{F}$ )) and abnormal lung examination (focal consolidation, egophony, fremitus). Colored sputum does not indicate bacterial infection. For most cases, chest radiography is NOT indicated. For patients with COPD, refer to Gold Guidelines.	Routine treatment of uncomplicated acute bronchitis with antibiotics is NOT recommended, regardless of cough duration. Patients may benefit from symptomatic therapy: <ul style="list-style-type: none"><li>• Cough suppressants</li><li>• Expectorants</li><li>• First-generation antihistamines</li><li>• Decongestants</li></ul> Consider pertussis especially with cough paroxysms, post-tussive emesis, or during known outbreaks. Current information about COVID testing and treatment is available at CDC.gov. See references for additional treatment options, and other important information.

### Common cold or non-specific upper respiratory tract infection (URI)<sup>8,9</sup>

Most adults get 2-4 colds annually.

Diagnosis	Management
Common cold symptoms can include low-grade fever, cough, rhinorrhea, nasal congestion, postnasal drip, sore throat, headache, and myalgias. Symptoms usually peak within 2-3 days, and some can last up to 14 days.	Antibiotic treatment is NOT recommended for non-specific URIs. Intranasal ipratropium, OTC analgesics can be given to relieve symptoms. Decongestants alone or combined with a first-generation antihistamine may provide short-term relief of nasal symptoms, there is no evidence they reduce cough. Evidence does NOT support antihistamines (as monotherapy), antitussives, codeine, and intranasal corticosteroids as effective treatments for cold symptom relief. Providers and patients must weigh the benefits and harms of symptomatic therapy. Current information about COVID testing and treatment is available at CDC.gov.

## ADULT ANTIBIOTIC PRESCRIBING GUIDELINES

This document was supported by Award # NU50CK000423 funded by the Centers for Disease Control and Prevention (CDC). Its contents are solely the responsibility of the authors and do not necessarily represent the official views of the CDC or the Department of Health and Human Services.



Department  
of Health

## Pharyngitis<sup>7, 10, 11</sup>

Group A Streptococcus (GAS) is the only common indication for antibiotics.  
Only 5-15% cases in adults are caused by GAS.

Diagnosis	Management
<p>Clinical features alone do NOT distinguish between GAS and viral pharyngitis; a rapid antigen detection test is necessary to establish a GAS pharyngitis diagnosis.</p> <p>Adults with sore throat and 2 (3 if ≥45 yo) or more of the following features should get a rapid test:</p> <ol style="list-style-type: none"><li>1. Lack of cough</li><li>2. Tonsillar exudates</li><li>3. History of fever</li><li>4. Swollen and tender anterior cervical lymphadenopathy</li></ol> <p>Throat cultures after negative rapid test are NOT routinely recommended for adults.</p>	<p>Antibiotic treatment is NOT recommended for patients with negative rapid test results. GAS resistance to clindamycin and azithromycin is increasingly common.</p> <p>First-line therapy for GAS:</p> <ul style="list-style-type: none"><li>• penicillin V 250 mg PO 4x/day or 500 mg PO 2x/day x10 days</li><li>• amoxicillin 1 g PO 1x/day or 500 mg 2x/day x10 days</li></ul> <p>Non-type I penicillin allergy:</p> <ul style="list-style-type: none"><li>• cephalexin 500 mg PO 2x/day x10 days</li><li>• cefadroxil 1 g PO 1x/day x10 days</li><li>• clindamycin 300 mg PO 3x/day x10 days</li><li>• azithromycin 500 mg PO 1x/day x5 days</li><li>• clarithromycin 250 mg PO 2x/day x10 days</li></ul> <p>Immediate type I penicillin allergy:</p> <ul style="list-style-type: none"><li>• clindamycin, clarithromycin, or azithromycin as dosed above</li></ul> <p>See references for additional treatment options and other important information.</p>

## Acute uncomplicated cystitis<sup>12-15</sup>

Treatment of asymptomatic bacteriuria significantly contributes to inappropriate antibiotic use.

Diagnosis	Management
<p>Diagnosis of UTI is reliant on clinical assessment of signs and symptoms. Pretest probability of UTI is increased with dysuria, frequency, hematuria, suprapubic pain or tenderness.</p> <p>Back pain and costovertebral angle tenderness, consider upper tract involvement/ pyelonephritis.</p> <p>Foul-smelling urine and cloudy urine are not diagnostic of UTI.</p> <p>Pyuria or bacteriuria on urinalysis should not be used alone to diagnosis UTI, however the absence of pyuria or bacteriuria (&gt;100K cfu) can be used to rule out cystitis.</p> <p>Asymptomatic bacteriuria (which includes pyuria) increases in frequency with age and occurs in 3-9% of post-menopausal women and 40-50% of long-term-care residents.</p> <p>Screening and antibiotic treatment for asymptomatic bacteriuria is NOT recommended for healthy adults. EXCEPT:</p> <ul style="list-style-type: none"><li>• pregnant women</li><li>• before some urological procedures</li><li>• renal transplant patients</li></ul>	<p>First-line therapy in healthy non-pregnant, premenopausal women:</p> <ul style="list-style-type: none"><li>• nitrofurantoin 100 mg PO 2x/day x5 days (nitrofurantoin is NOT recommended if suspicious for early pyelonephritis)</li><li>• TMP-SMX 160/800 mg PO (one DS tablet) 2x/day x3 days (where local resistance is &lt;20%)</li><li>• fosfomycin 3g PO x1 dose (Use may be limited by insurance coverage and availability, reserve for resistant organisms)</li></ul> <p>Reserve fluoroquinolones (e.g., ciprofloxacin) for situations in which other agents are NOT appropriate.</p> <p>Therapy may be guided by locally available susceptibility data and patient characteristics.</p> <p>See references for additional treatment options and other important information especially if early pyelonephritis is suspected.</p>



Scan here for a printable .pdf of these guidelines.

## ADULT ANTIBIOTIC PRESCRIBING GUIDELINES

### Adult Outpatient References

1. Centers for Disease Control and Prevention. Adult Outpatient Treatment Recommendations. Be Antibiotics Aware: Healthcare Professional Resources and Training. Accessed 2023 July 10; <https://www.cdc.gov/antibiotic-use/clinicians/adult-treatment-rec.html>.
2. Rosenfeld RM, Piccirillo JF, Chandrasekhar SS, et al. Clinical practice guideline (updated): adult sinusitis. *Otolaryngol Head Neck Surg.* 2015;152(2 Suppl):S1-39.
3. Bleier BS, Paz-Lansberg M. Acute and Chronic Sinusitis. *Medical Clinics.* 2021 Sep 1;105(5):859-70.
4. Rosenfeld RM. Clinical practice. Acute sinusitis in adults. *N Engl J Med.* 2016 Sep 8;375(10):962-70.
5. Albert RH. Diagnosis and treatment of acute bronchitis. *Am Fam Physician.* 2010;82(11):1345-50.
6. Kinkade S, Long NA. Acute bronchitis. *Am Fam Physician.* 2016 October 1;94(7):560-565.
7. Harris AM, Hicks LA, Qaseem A. Appropriate antibiotic use for acute respiratory tract infection in adults: Advice for high-value care from the American college of physicians and the centers for disease control and prevention. *Ann Intern Med.* 2016, March 15;164(6):425-435.
8. DeGeorge KC, Ring DJ, Dalrymple SN. Treatment of the common cold. *Am Fam Physician.* 2019;100(5), 281-289.
9. Malesker MA, Callahan-Lyon P, Ireland B, Irwin RS, Adams TM, Altman KW, Azoulay E, Barker AF, Birring SS, Blackhall F, Bolser DC. Pharmacologic and nonpharmacologic treatment for acute cough associated with the common cold: CHEST Expert Panel Report. *Chest.* 2017 Nov 1;152(5):1021-37.
10. Shulman ST, Bisno AL, Clegg HW, et al. Clinical practice guideline for the diagnosis and management of group A streptococcal pharyngitis: 2012 update by the Infectious Diseases Society of America. *Clin Infect Dis.* 2012;55(10):e86-102.
11. Mustafa Z, Ghaffari M. Diagnostic methods, clinical guidelines, and antibiotic treatment for group A streptococcal pharyngitis: a narrative review. *Frontiers in Cellular and Infection Microbiology.* 2020 Oct 15;10:563627.
12. Gupta K, Hooton TM, Naber KG, et al. International clinical practice guidelines for the treatment of acute uncomplicated cystitis and pyelonephritis in women: A 2010 update by the Infectious Diseases Society of America and the European Society for Microbiology and Infectious Diseases. *Clin Infect Dis.* 2011;52(5):e103-20.
13. Advani SD, Polage CR, Fakhri MG. Deconstructing the urinalysis: a novel approach to diagnostic and antimicrobial stewardship. *Antimicrobial Stewardship & Healthcare Epidemiology.* 2021;1(1):e6.
14. Nicolle LE, Gupta K, Bradley SF, Colgan R, DeMuri GP, Drekonja D, Eckert LO, Geerlings SE, Köves B, Hooton TM, Juthani-Mehta M. Clinical practice guideline for the management of asymptomatic bacteriuria: 2019 update by the Infectious Diseases Society of America. *Clin Infect Dis.* 2019 May 2;68(10):e83-110.
15. Goebel MC, Trautner BW, Grigoryan L. The Five Ds of Outpatient Antibiotic Stewardship for Urinary Tract Infections. *Clinical Microbiology Reviews.* 2021;34(4). doi:<https://doi.org/10.1128/cmr.00003-20>.

### Pediatric Outpatient References

1. Centers for Disease Control and Prevention. Pediatric Outpatient Treatment Recommendations. Be Antibiotics Aware: Healthcare Professional Resources and Training. 2023 July 10; <https://www.cdc.gov/antibiotic-use/clinicians/pediatric-treatment-rec.html>.
2. Wald ER, Applegate KE, Bordley C, et al. Clinical practice guideline for the diagnosis and management of acute bacterial sinusitis in children aged 1 to 18 years. *Pediatrics.* 2013;132(1):e262-80.
3. Lieberthal AS, Carroll AE, Chonmaitree T, et al. The diagnosis and management of acute otitis media. *Pediatrics.* 2013;131(3):e964-99.
4. Frost HM, Bizune D, Gerber JS, Hersh AL, Hicks LA, Tsay SV. Amoxicillin versus other antibiotic agents for the treatment of acute otitis media in children. *The Journal of Pediatrics.* 2022 Dec 1;251:98-104.
5. Frost HM, Monti JD, Andersen LM, Norlin C, Bizune DJ, Fleming-Dutra KE, Czaja CA. Improving delayed antibiotic prescribing for acute otitis media. *Pediatrics.* 2021 Jun 1;147(6).
6. Norton L, Myers A. The treatment of streptococcal tonsillitis/pharyngitis in young children. *World Journal of Otorhinolaryngology-Head and Neck Surgery.* 2021 Jul 1;7(03):161-5.
7. Shulman ST, Bisno AL, Clegg HW, et al. Clinical practice guideline for the diagnosis and management of group A streptococcal pharyngitis: 2012 update by the Infectious Diseases Society of America. *Clin Infect Dis.* 2012;55(10):e86-102.
8. DeGeorge KC, Ring DJ, Dalrymple SN. Treatment of the common cold. *Am Fam Physician.* 2019 Sep 1;100(5):281-9.
9. Ralston SL, Lieberthal AS, Meissner HC, et al. American Academy of Pediatrics Subcommittee on Diagnosis and Management of Bronchiolitis. Diagnosis and management of bronchiolitis. *Pediatrics.* 2006;118(4):1774-93.
10. Smith DK, Seales S, Budzik C. Respiratory syncytial virus bronchiolitis in children. *Am Fam Physician.* 2017 Jan 15;95(2):94-9.
11. Veauthier B, Miller MV. Urinary tract infections in young children and infants: common questions and answers. *Am Fam Physician.* 2020 Sep 1;102(5):278-8.
12. Mattoo TK, Shaikh N, Nelson CP. Contemporary management of urinary tract infection in children. *Pediatrics.* 2021 Feb 1;147(2).
13. UTI Calculator. (n.d.). [uticalc.pitt.edu](https://uticalc.pitt.edu). <https://uticalc.pitt.edu>.

# PEDIATRIC ANTIBIOTIC PRESCRIBING GUIDELINES

Antibiotics are not indicated for treating viral infections, such as SARS-CoV-2 or influenza. Please consult CDC.gov for current viral infection treatment guidelines.

## Pediatric Outpatient Treatment Recommendations 2024: Summary of Guidelines<sup>1</sup>

### Acute rhinosinusitis<sup>2</sup>

90–98% of cases are viral. Less than 7% with an URI develop bacterial sinusitis.

Antibiotics may NOT help even if cause is bacterial.

Diagnosis	Management
<p>Halitosis, fatigue, headache, decreased appetite, but most physical exam findings are non-specific and do NOT distinguish bacterial from viral causes.</p> <p>Symptoms of acute <b>bacterial</b> rhinosinusitis are:</p> <ul style="list-style-type: none"><li>Severe (&gt;3-4 days), such as a fever <math>\geq 39^{\circ}\text{C}</math> (<math>102.2^{\circ}\text{F}</math>) and purulent nasal discharge or facial pain;</li><li>Persistent without improvement, such as nasal discharge or daytime cough, headache for at least 10 days beyond the onset of viral upper respiratory symptoms; or</li><li>worsening or new onset fever, daytime cough, headache, or nasal discharge within 10 days after initial improvement of a viral URI (“Double worsening”)</li></ul> <p>Imaging tests are no longer recommended for uncomplicated cases.</p>	<p>If bacterial, consider watchful waiting for up to 3 days if NOT severe or worsening and with reliable follow up.</p> <p>If mild/moderate and no risk factors for resistance (age &lt;2yo, daycare, antibiotics within 30 days, recent hosp, under immunized with PCV, <math>\geq 10\%</math> penicillin non-susceptible <i>S. pneumoniae</i>, immunocompromised):</p> <ul style="list-style-type: none"><li>amoxicillin/clavulanate <b>45 mg/kg/day PO</b> of the amoxicillin component in 2 divided doses (<b>max 1.75 g/day</b>) x10-14 days (Some experts recommend amoxicillin.)</li></ul> <p>If severe or risk factors for resistance:</p> <ul style="list-style-type: none"><li>amoxicillin/clavulanate <b>90 mg/kg/day PO</b> of the amoxicillin component in 2 divided doses (<b>max 4g/day</b>) x10-14 days</li></ul> <p>Non-type I penicillin allergy:</p> <ul style="list-style-type: none"><li>cefdinir 14 mg/kg/day PO in 1 dose or 2 divided doses or cefpodoxime 10 mg/kg/day PO in 2 divided doses x10 days</li></ul> <p>Cannot tolerate oral medication:</p> <ul style="list-style-type: none"><li>ceftriaxone 50 mg/kg IM x1 dose then oral antibiotics if improving</li></ul> <p>Macrolides (such as azithromycin) are NOT recommended due to high levels of <i>S. pneumoniae</i> antibiotic resistance (~40%).</p> <p>See references for more details, additional treatment options, including re-treatment after initial treatment failure, supportive care, and other important information.</p>

### Acute otitis media (AOM)<sup>3-5</sup>

An estimated 85% of acute otitis media (AOM) self-resolves and antibiotics are not shown to be beneficial

\*4-10% of children with AOM treated with antibiotics experience adverse effects. [8]

Diagnosis	Management
<p>Definitive diagnosis requires either:</p> <ul style="list-style-type: none"><li>Moderate or severe bulging of tympanic membrane (TM) or new onset otorrhea NOT due to otitis externa</li><li>Mild bulging of the TM AND recent (&lt;48h) onset of otalgia (holding, tugging, rubbing of the ear in a nonverbal child) or intense erythema of the TM</li></ul> <p>AOM should NOT be diagnosed in children without middle ear effusion (based on pneumatic otoscopy and/or tympanometry).</p> <p>Severe AOM: moderate or severe otalgia or otalgia for <math>\geq 48</math> hours, or temperature <math>\geq 39^{\circ}\text{C}</math> (<math>102.2^{\circ}\text{F}</math>).</p>	<p>Treat with antibiotics:</p> <ul style="list-style-type: none"><li>AOM in &lt;6 mo</li><li>Age 6-23 mo with bilateral AOM</li><li>Severe AOM, regardless of age</li></ul> <p>Consider watchful waiting (if reliable follow-up):</p> <ul style="list-style-type: none"><li>Age 6-23 mo with unilateral AOM</li><li><math>\geq 2</math> yo with unilateral or bilateral AOM</li></ul> <p>If mild/moderate and no risk factors for resistance (recent beta-lactam therapy, purulent conjunctivitis, or history of recurrent AOM unresponsive to amoxicillin):</p> <ul style="list-style-type: none"><li>amoxicillin 80-90 mg/kg/day PO in 2 divided doses (max 2 g/dose)</li></ul> <p>If severe or risk factors for resistance:</p> <ul style="list-style-type: none"><li>amoxicillin/clavulanate 80-90 mg/kg/day and 6.4 mg/kg/day PO, in 2 divided doses (max 2 g/dose)</li></ul> <p>Non-type I penicillin allergy:</p> <ul style="list-style-type: none"><li>cefdinir 14 mg/kg/day PO daily or in 2 divided doses</li><li>cefuroxime 30 mg/kg/day PO in 2 divided doses</li><li>cefpodoxime 10 mg/kg/day PO in 2 divided dose</li><li>ceftriaxone 50 mg/kg IM x 1 (up to 3 doses)</li></ul> <p>Duration of treatment:</p> <ul style="list-style-type: none"><li>&lt;2 yo or severe symptoms: 10 days</li><li>2-5 yo, mild-moderate symptoms: 7 days</li><li><math>\geq 6</math> yo, mild-moderate symptoms: 5-7 days</li></ul> <p>Prophylactic antibiotics are not recommended to reduce the frequency of recurrent AOM.</p> <p>See references for more details, additional treatment options, and other important information.</p>

## Pharyngitis<sup>6,7</sup>

During winter and spring, up to 20% of **asymptomatic** children can be colonized with GAS, leading to false positives from rapid-testing and increases in unnecessary antibiotic exposure. Streptococcal pharyngitis is primarily a disease of children 5-15 yo and is rare in children <3 yo.

Diagnosis	Management
<p>Clinical features alone may not distinguish between GAS and viral pharyngitis.</p> <p>Testing is not recommended for children with acute pharyngitis and either of the following:</p> <ul style="list-style-type: none"><li>• Symptoms strongly suggesting viral etiology, such as cough, rhinorrhea, hoarseness, and oral ulcers</li><li>• &lt;3 yo, unless there are other risk factors, such as close household contact with diagnosed GAS</li></ul> <p>Testing should generally not be performed in children younger than 3 yo in whom GAS rarely causes pharyngitis and rheumatic fever is uncommon.</p> <p>In children and adolescents, negative rapid tests should be confirmed with a throat culture; positives do NOT require a follow up culture.</p>	<p>First-line therapy:</p> <ul style="list-style-type: none"><li>• amoxicillin 50 mg/kg once daily x 10 days; max dose 1 g</li><li>• penicillin V PO if ≤27 kg: 250 mg per dose 2-3x/day x 10 days; if &gt;27 kg: 500 mg per dose 2-3x/day x 10 days</li><li>• benzathine penicillin G IM if &lt;27 kg: 600,000 Units once; ≥27kg: 1,200,000 Units once (Considered when medication adherence is uncertain)</li></ul> <p>Non-type I penicillin allergy:</p> <ul style="list-style-type: none"><li>• cephalexin 40 mg/kg/day in 2 divided doses x 10 days; max dose 500 mg</li><li>• cefadroxil 30 mg/kg/day (max 1g) daily x 10 days</li></ul> <p>Immediate type I penicillin allergy:</p> <ul style="list-style-type: none"><li>• clindamycin 20 mg/kg/day in 3 divided doses x 10 days; max dose 900 mg/day</li><li>• azithromycin 12 mg/ max dose 500 mg</li></ul> <p>*Resistance of group A strep to azithromycin and clarithromycin is well-known and varies geographically and temporally. Please see references for more details, additional treatment options, and other important information.</p>

## Common cold or non-specific upper respiratory tract infection (URI)<sup>2,8</sup>

Median duration of common cold in children is 8 days and 90% of cases resolve within 23 days. Viruses such as Rhinovirus are the predominant cause.

Diagnosis	Management
<p>Symptoms are self-limited and typical presentation includes:</p> <ul style="list-style-type: none"><li>• Nasal congestion</li><li>• Rhinorrhea</li><li>• Sore throat</li><li>• Cough</li><li>• Low-grade fever, if present, occurring early in illness</li></ul>	<p>Antibiotics are NOT helpful and should NOT be used. Focus on symptomatic relief.</p> <p>OTC cough and cold medications are NOT recommended for use in children younger than 4 yo because of potential harms and lack of benefit.</p> <p>Low-dose inhaled corticosteroids and oral prednisolone do NOT improve outcomes in non-asthmatic children.</p> <p>OTC cough and cold products are NOT recommended for children &lt; 6 years because of potential harms and lack of benefit.</p> <p>Current information about COVID testing and treatment is available at <a href="https://www.cdc.gov">CDC.gov</a></p> <p>See references for more details, additional treatment options, and other important information.</p> <p>Treat symptomatically.</p>

## Bronchiolitis<sup>9,10</sup>

Bronchiolitis is a common lower respiratory infection with the most common etiology being respiratory syncytial virus (RSV). By the age of 2 yo, 90% of children have had RSV.

Diagnosis	Management
<p>Occurs in children &lt; 24 months and is characterized by:</p> <ul style="list-style-type: none"><li>• Rhinorrhea</li><li>• Cough</li><li>• Wheeze</li><li>• Tachypnea, and/ or</li><li>• Increased respiratory effort</li></ul>	<p>Antibiotics are NOT helpful and should NOT be used.</p> <p>Routine laboratory tests and radiologic studies are NOT recommended, but a chest x-ray may be warranted in atypical disease (absence of viral symptoms, severe distress, frequent recurrences, lack of improvement).</p> <p>No evidence to support routine suctioning of the lower pharynx or larynx (deep suctioning).</p> <p>Nasal suctioning is mainstay of therapy.</p> <p>Unless hospitalized, neither albuterol nor nebulized racemic epinephrine should be administered to infants and children with bronchiolitis.</p> <p>There is no role for corticosteroids, ribavirin, or chest physiotherapy in the management of bronchiolitis.</p> <p>Nirsevimab and palivizumab are preventative and not indicated for acute management.</p> <p>Current information about COVID testing and treatment is available at <a href="https://www.cdc.gov">CDC.gov</a>.</p> <p>See references for more details, additional treatment options, and other important information.</p>

## Urinary tract infections (UTIs)<sup>11-13</sup>

85-90% of UTI in children are caused by *Escherichia coli*.

Diagnosis	Management
<p>In infants, fever and or strong-smelling urine are common and are not by themselves signs of a urinary tract infection.</p> <p>In older, verbal children, findings may include:</p> <ul style="list-style-type: none"><li>• Dysuria</li><li>• Urgency and/or frequency</li><li>• Abdominal or flank pain</li><li>• New-onset incontinence</li></ul> <p>A definitive diagnosis requires both pyuria (i.e., positive leukocyte esterase on dipstick urinalysis or white blood cells on urine microscopy) and significant bacterial growth on urine culture.</p> <p>Diagnosis cannot be made from urine collected in a bag.</p> <p>Urine testing for all children 2-24 mo with unexplained fever and low risk of UTI is no longer recommended.</p> <p>Urine dipstick and microscopic urinalysis have a high rate of false positive and negative results and are poor indicators of UTI.</p> <p>Additional evaluation may be warranted in certain patient populations after UTI.</p>	<p>Initial antibiotic treatment should be based on local antimicrobial susceptibility patterns. High resistance rates to amoxicillin may limit its use for empiric therapy.</p> <p>Suggested agents include:</p> <ul style="list-style-type: none"><li>• Cephalexin 50-100 mg/kg/day PO children 2-24 mo: 50-100 mg/kg/day in 4 divided doses (max 500 mg per dose) children older than 24 mo: 25-50 mg/kg/day in 2 to 4 divided doses; for severe infections 50-100 mg/kg/day in 2 to 4 divided doses</li><li>• TMP/SMX 6-12 mg/kg/day of TMP component children 2-24 mo: 6/30-12/60 mg/kg/day in 2 divided doses (max 160 mg TMP per dose) children older than 24 mo: 8/40 mg/kg/day PO in 2 divided doses</li><li>• Cefpodoxime 10 mg/kg/day PO in 2 divided doses</li><li>• Cefixime 8 mg/kg/day PO daily</li><li>• Cefprozil 30 mg/kg/day PO in 2 divided doses</li><li>• Amox/clav 50 mg/kg/day divided doses Max 500/dose children 2-24 mo: 20-40 amoxicillin mg/kg/day in 3 divided doses</li><li>• Cefixime: children 2 mo and older: 8 mg/kg/day once daily (max 400 mg per dose) children older than 2 months: 20-30 mg/kg/day in 2 divided doses (max 500 mg per dose)</li></ul> <p>Duration of treatment: 7-10 days.</p> <p>Follow-up urine cultures in children with resolution of symptoms of uncomplicated UTI is not recommended.</p> <p>Antibiotic treatment of asymptomatic bacteriuria in children is NOT recommended.</p> <p>Antibiotic prophylaxis to prevent recurrent UTIs is NOT recommended.</p> <p>See references for more details, additional treatment options, and other important information.</p>